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LISTA DE RECAMBIOS / SPARE PART LIST / LISTE PIECES  DETACHEES/ ELENCO LEI COMPONENTI / ��������

VERSION: 0

POS CODIGO DENOMINACION DESCRIPTION DENOMINATION

1 170255801 Cubierta motor Housing Couvercle moteur

2 170255415 Tornillo 3x16 Screw 3x16 Vis 3x16

3 170255603 Muelle selector velocidad C leaf spring C Ressort C   

4 170255604 Muelle selector velocidad leaf spring Ressort

5 170255605 Selector velocidad Speed change selector Selecteur vitesse

6 170255606 Tornillo rosca izda. Xx Left screw Xx Vis gauche Xx

7 170255607 Portabrocas 13mm Keyless chuck Mandrin 13mm

8 170255608 Cabezal engranajes Gearbox Carter engranages

9 170255609 Estator Stator ass'y Stator

10 170255710 Inducido 18V Armature 18V Induit 18V

11 170255611 Grupo portaescobillas Droup Bruch Holder Groupe Porte Balai

12 170255612 Escobilla Carbon Brush Balai

13 170255813 Casquete Rear cover   Couvercle Moteur

14 170255614 Interruptor Switch Interrupteur

15 170255512 Indicador Indicator Indicateur

16 170255616 Grupo conector bateria battery connector group grupe conecteur batterie

17 170255617 Clip gancho clip hook couper crochet

18 170255618 Tornillo M4x10 Screw M4x10 Vis M4x10  

19 170255619 Palanca reversible Switch adjusting rod Levier reversible

20 170255820 Bateria 18V 2,6Ah Battery pack 18V,2.6Ah Batterie 18V 2,6Ah

21 170255515 Cargador 1h Charger 1h Chargeur 1h

22 170255418 Cable toma corriente H03V Power cord set H03V Cable prise courant H03V
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POS CODIGO DENOMINACION DESCRIPZIONE �����
��

1 170255801 Cubierta motor Corpo motore ������ ��	
��
��

2 170255415 Tornillo 3x16 Vite 3x16 �	��  3x16

3 170255603 Muelle selector velocidad C Spazzola C ����	�� �����	������

4 170255604 Muelle selector velocidad Spazzola ����	�� �����	������

5 170255605 Selector velocidad Selettore scambio ����	�� �
�
����
�	� �������	

6 170255606 Tornillo rosca izda. Xx Vite sinistra Xx �	�� �	��	����	�  Xx

7 170255607 Portabrocas 13mm Mandrino 13mm ������ ���������	����

8 170255608 Cabezal engranajes Coperchio di ingraggio �
������ � ����


9 170255609 Estator Statore  ����� � ����


10 170255710 Inducido 18V Indotto 18V !���" � �
��	������� � ����
  18V

11 170255611 Grupo portaescobillas Gruppo Spazzola Completo #�
� $
������

12 170255612 Escobilla Spazolla $
��� %�
���	�
����

13 170255813 Casquete Cuffia Corpo Motore ������ ������� ��	
��
��

14 170255614 Interruptor Interruttore ��������
�"

15 170255512 Indicador Indice #�����
�"

16 170255616 Grupo conector bateria gruppo connecttore batteria ���&
� �����
	 
����


17 170255617 Clip gancho gancio di clip ����
�	�" ����

18 170255618 Tornillo M4x10 Vite M4x10  �	��  M4x10  

19 170255619 Palanca reversible Leva reversibile ������ �
�
���

20 170255820 Bateria 18V 2,6Ah Batterie 18V 2,6Ah '����
� ��������������� ����
  18V 2,6Ah

21 170255515 Cargador 1h Caricabatteria 1h #��������� �������
  1h

22 170255418 Cable toma corriente H03V Cavo H03V (��� �	���	� � �	����  H03V


